TOMAHAWK

TRT46V
RIDE-ONPOWER TROWEL Parts Manual

- | .




Ride-on Power Trowel Parts List

TRT46V




Ride-on Power Trowel Parts List

TRT46V

ITEM NO. PART NO. QTY DESCRIPTION
1 B070 1 Frame Assy.
2 B0O71 1 Engine Assy.
3 B072 1 Control Pedal Assy.
4 B073 1 Guard Ring Assy.
5 B074 1 Right Working Systerm Assy.
6 BO75 1 Driving System Assy.
7 B0O76 1 Left Working Systerm Assy.
8 B077 1 Trolley Wheel Assy.




Ride-on Power Trowel Parts List

Frame Assy.




Ride-on Power Trowel Parts List

Frame Assy.

ITEM NO. PART NO. QTY DESCRIPTION
1 GB011020 6 Hex Head Screw, M10x20
2 GB1310 10 Spring Washer
3 WY673 1 Oil Tank
4 GB020820 2 Socket Head Screw, M8x20
5 GB1308 12 Spring Washer
6 L0221 1 Cover
7 L0220 1 Frame
8 GB010820 2 Hex Head Screw, M8x20
9 GB010816 4 Hex Head Screw, M8x16
10 GB1208 8 Washer
11 GB1010 4 Lock Nut, M10
12 GB1210 4 Washer
13 GB011030 4 Hex Head Screw, M10x30
14 WB141 1 Level Gauge
15 L0222 1 Welding Cover
16 WB142 1 Hydraulic Air Filter
17 GB1205 3 Washer
18 GB150510 3 Screw
19 GB1306 18 Spring Washer
20 GB010620 2 Hex Head Screw, M6x20
21 WB154 1 Return Oil Filter
22 GB1006 4 Lock Nut, M6
23 GB1206 20 Washer
24 WB121 1 Cooler
25 GB380625 4 Socket Head Screw, M6x25
26 GB380616 4 Socket Head Screw, M6x16
27 WB093 1 USB Connector
28 WB078 1 Timing & Volt Meter
29 L0223 1 Handle Holder, Left
30 WB174 1 Handle, Left
31 L0240 2 Pin Shaft
32 GB2612 4 Retaining Ring
33 L0224 1 Handle Holder, Right
34 WB170 1 Pressure Gage
35 WB175 1 Handle, Right
36 L0225 1 Heat Shield
37 GB1012 2 Lock Nut, M12
38 GB021275 2 Socket Head Screw, M12x75
39 10226 1 Hinger Frame
40 GB0808 4 Hex Nut, M8
41 WY664 1 Seat
42 WYQ077 2 Light Switch
43 WB125 1 Key Switch
44 WB151 1 Oil Tank Cap With Lock

»H




Ride-on Power Trowel Parts List

Engine Assy.




Ride-on Power Trowel Parts List Engine Assy.
ITEM NO. PART NO. QTY DESCRIPTION
1 GB01112038-Q2 1 Hex. Screw
2 GB1312 4 Spring Washer
3 L0227 1 Retaining Ring
4 GB010616 4 Hex Screw, M6x16
5 GB1306 6 Spring Washer
6 GB1206 6 Washer
7 L0228 1 Cover
8 L0241 1 Bearing Sleeve
9 ZC6010 2 Bearing
10 GB2650 1 Retaining Ring
11 WB029 2 Tension Spring
12 L0242 4 Counter Weight Block
13 L0229 1 Outer Shell
14 WB037 2 Belt
15 DB613477 1 Engine
16 GB010620 3 Hex Screw, M6x20
17 GB1306 3 Spring Washer
18 L0230 1 Protection Cover
19 L0231 1 Bracket
20 L0232 1 Engine Mounting Plate
21 GB1208 5 Washer
22 GB1308 5 Spring Washer
23 GB0808 5 Hex Nut, M12
24 GB1212 1 Washer
25 GB1312 1 Spring Washer
26 GB0812 1 Hex Nut, M12
27 GB1010 8 Lock Nut, M10
28 GB1210 8 Washer
29 WB140 4 Rubber Shock
30 L0244 4 Washer
31 WB140 4 Rubber Shock
32 WB140 4 Washer
33 GB011065 4 Hex Screw, M10x55
34 GB200820 2 Hex Screw, M8x20
35 L0233 1 Belt Guard
36 L0234 1 Inner Plate
37 GB01111420-Q2 3 Hex Screw
38 WB157 1 Gear Pump
39 L0243 1 Pulley
40 WB155 1 Belt
41 GB010825 2 Hex Screw, M8x25
42 GB1308 4 Spring Washer
43 L0235 1 Oil Pump Bracket
44 L0295 1 Key
45 B048 1 Clutch
46 WB030 2 Tension Spring
47 GB01111420-Q2 2 Hex Screw
48 GB1312 2 Spring Washer
49 GB1212 2 Washer




Ride-on Power Trowel Parts List

Control Pedal Assy.




Ride-on Power Trowel Parts List

Control Pedal Assy.

ITEM NO. PART NO. QTY DESCRIPTION
1 GB010820 4 Hex Screw, M8x20
2 GB1308 4 Spring Washer
3 GB1208 4 Washer
4 L0236 1 Cover, Front
5 GB200612 14 Screw, M6x12
6 L0237 1 Pedal, Right
7 GB0808 1 Hex Nut, M8
8 GB020825-Q1 1 Socket Head Screw, M8x25
9 WB117 1 Throttle Cable
10 GB020635 2 Socket Head Screw, M6x35
11 L0023 1 Hook
12 WBO055 1 Tension Spring
13 GB020635 2 Socket Head Screw, M6x35
14 L0022 1 Spacer Block
15 L0021 1 Pedal, Throttle
16 GB150525 6 Screw, M5x25
17 GB1006 4 Lock Nut, M6
18 L0024 1 Pedal, Flameout
19 GB0812 1 Hex Nut, M8
20 WB098 1 Engine Stop Switch
21 L0238 1 Pedal, Left
22 L0239 1 Access Hole Cover




Guard Ring Assy.

Power Trowel Parts List

Ride-on




Ride-on Power Trowel Parts List

Guard Ring Assy.

ITEM NO. PART NO. QTY DESCRIPTION
1 L0245 Label Plate
2 GB380616 Socket Head Screw, M6x16
3 GB1306 Spring Washer
4 GB1206 10 Washer
5 WB226 2 LED Light
6 GB010825 5 Hex Screw, M8x25
7 GB1308 5 Spring Washer
8 GB1208 5 Washer
9 GB1006 4 Lock Nut, M6
10 GB010640 2 Hex Screw, M6x40
11 GB291016 6 Hose Clamp
12 WB064 1 Tee Joint
13 L0246 1 Connecting Plate
14 WB115 1 Copper Valve
15 GB1304 2 Spring Washer
16 GB150410 2 Screw, M4x16
17 L0247 1 Plastering Trowel Holder
18 GB010650 2 Hex Screw, M6x50
19 L0248 1 Water Tank
20 WB106 1 Screw, M10x210
21 WB087 1 Elbow Joint
22 WBO069 1 Water Pump
23 GB150510 4 Screw
24 GB1305 4 Spring Washer
25 GB1205 4 Washer
26 L0249 1 Battery Pressing Plate
27 GB0816-Q7 2 Wing Nut, M6
28 L0250 2 Battery Lifting Screw
29 WY678 1 Battery
30 L0251 1 Guard Ring
31 WB043 2 Customized Joint
32 WB044 2 Connector
33 WB042 2 Atomizing Nozzle
34 WB152 1 Water Tank Cap

10




Ride-on Power Trowel Parts List

Right Working Systerm Assy.

11




Ride-on Power Trowel Parts List

Right Working Systerm Assy.

ITEM NO. PART NO. QTY DESCRIPTION
1 B079 1 Pitch Control Lever Assy., Right
2 B0O80 1 Connecting Frame Assy., Right
3 B0O81 1 Gearbox Assy., Right
4 B082 1 Spider Assy. with Bearing, Right
5 BO83 1 ANGLE GP-CYLINDER

12




Ride-on Power Trowel Parts List

Pitch Control Lever Assy., Right

13




Ride-on Power Trowel Parts List

Pitch Control Lever Assy., Right

ITEM NO. PART NO. QTY DESCRIPTION
1 B006 1 Handle Assy.
2 WB039 1 Handle
3 GB240530 2 Pin
4 L0030 1 Handle
5 ZC51103 1 Bearing
6 L0031 1 Bearing Holder
7 GB010612 1 Hex Screw, M6x12
8 GB1306 1 Spring Washer
9 GB1206 1 Washer
10 GB1215 1 Washer
11 L0032 1 Lead Screw
12 L0294 1 Regulation Sleeve
13 GB020608 1 Socket Head Screw, M6x8
14 GB1306 1 Spring Washer
15 L0253 1 Bending Plate, Right
16 WB092 1 Cable
17 WB132 1 Screw, M8x58
18 ZI10A 1 Bearing
19 GB1208 2 Washer
20 GB1008 1 Lock Nut, M8
21 WB133 1 Screw, M10x61
22 L0293 2 Cylinder Liner
23 GB1210 2 Washer
24 GB1010 1 Lock Nut, M10
25 WB166 1 Cylinder
26 WB150 1 Dust Cap
27 1 Hose Clamp
28 GB0810 1 Hex Nut, M10

14




Ride-on Power Trowel Parts List

Connecting Frame Assy., Right

ITEM NO. PART NO. QTY DESCRIPTION
1 10276 2 Aluminum Fixing Block
2 GB1210 12 Washer
3 GB1310 12 Spring Washer
4 GB011035 4 Hex Screw, M10x35
5 GB011030 8 Hex Screw, M10x30
6 L0254 1 Connecting Frame, Right
7 WB094 4 Copper Sleeve
8 L0275 1 Shaft
9 L0255 1 Shaft
10 GB050816 2 Socket Head Screw, M8x16

15




Ride-on Power Trowel Parts List

Gearbox Assy., Right




Ride-on Power Trowel Parts List

Gearbox Assy., Right

ITEM NO. PART NO. QTY DESCRIPTION
1 GB020620 12 Socket Head Screw, M8x20
2 L0256 1 Bearing Cover
3 WB629 2 Washer
4 GB258031 2 Rubber Seal
5 ZN32207 2 Bearing
6 WB313 1 Worm, Right
7 GB12103025 2 Washer
8 GB282525 2 Pin
9 L0258 1 Yoke
10 GB312715 1 Oil Gauge
11 GB121802-Q8 1 Copper Washer
12 GB011210-TQ 1 Oil Plug
13 L0259 1 Gearbox Case, Right
14 GB30456509 1 Oil Seal
15 ZN6210 1 Bearing
16 WB314 1 Worm Shaft
17 GB221045 1 Key
18 WB311 1 Worm Gear, Right
19 ZN30209 1 Bearing
20 L0262 1 Washer
21 GB030820 1 Socket Head Screw, M8x20
22 WB630 1 Washer
23 GB25212355 1 Rubber Seal
24 L0263 1 Cap
25 GB030820 10 Socket Head Screw, M8x20
26 GB3210-Q2Q11 1 Air Valve
27 GB30355007 1 Oil Seal
28 L0281 1 Bearing Cover
29 L0277 1 Pin
30 GB1010 1 Lock Nut, M10
31 WB133 1 Screw, M10x61
32 WB626 1 Oil Plug
33 GB182402-Q8 1 Copper Washer
34 L0292 1

17




Ride-on Power Trowel Parts List

Spider Assy. with Bearing, Right

18




Ride-on Power Trowel Parts List

Spider Assy. with Bearing, Right

ITEM NO. PART NO. QTY DESCRIPTION
1 L0264 1 Stabilizer Ring
2 L0265 1 Bearing Holder
3 WB279 1 Customized Bearing
4 L0266 1 Blade Lifting Ring
5 GB221035 1 Key
6 L0267 1 Washer
7 GB1312 1 Spring Washer
8 GB021230 1 Socket Head Screw, M12x30
9 L0268 1 Spider Assy., Right
10 GB331001-Q8 5 Grease Fitting
11 L0067 5 Spring, Right
12 L0270 5 Trowel Arm Assy.
13 L0271 5 Finishing Blade
14 GB350830 5 Screw, M8x30
15 GB0808 5 Hex Nut, M8
16 GB010845 20 Hex Screw, M8x45
17 GB1308 20 Spring Washer
18 GB1208 20 Washer
19 GB010850 5 Hex Screw, M8x50
20 L0272 5 Mount, Right
21 GB240840 5 Pin
22 L0273 5 Trowel Arm Extended

19




Ride-on Power Trowel Parts List ANGLE GP-CYLINDER

ITEM NO. PART NO. QTY DESCRIPTION
1 GB011030 4 Hex Screw, M10x30
2 GB1310 4 Spring Washer
3 GB1210 4 Washer
4 L0274 1 Oil Cylinder Hanging Angle
5 GB1208 4 Washer
6 GB1308 4 Spring Washer
7 GB010830 4 Hex Screw, M10x30
8 WB132 1 Screw, M8x58
9 ZI10A 1 Bearing
10 GB1208 2 Washer
11 GB1008 1 Lock Nut, M8
12 WB133 1 Screw, M10x61
13 L0293 2 Cylinder Liner
14 GB1210 2 Washer
15 GB1010 1 Lock Nut, M10
16 WB167 1 Cylinder
17 WB150 1 Dust Cap
18 1 Hose Clamp
19 GB0810 1 Hex Nut, M10

20




Ride-on Power Trowel Parts List

Driving System Assy.

ITEM NO. PART NO. QTY DESCRIPTION
1 GB020820 4 Socket Head Screw, M8x20
2 GB020825 4 Socket Head Screw, M8x25
3 L0278 4 Connecting Flange
4 GB220520 4 Key
5 WB306 2 U-joint
6 GB020825 16 Socket Head Screw, M8x25
7 GB1308 16 Spring Washer
8 L0279 1 Pulley
9 GB050816 2 Socket Head Screw, M8x16
10 GB0814 4 Hex Nut, M14
11 GB1314 4 Spring Washer
12 GB1214 8 Washer
13 ZF207UCFL 2 Bearing Holder
14 GB011440 4 Hex Screw, M14x40
15 GB220860 1 Key
16 WB315 1 Driving Shaft

21




Ride-on Power Trowel Parts List

Left Working Systerm Assy.

22




Ride-on Power Trowel Parts List

Left Working Systerm Assy.

ITEM NO. PART NO. QTY DESCRIPTION
1 B084 1 Pitch Control Lever Assy., Left
2 BO85 1 Connecting Frame Assy., Left
3 B086 1 Gearbox Assy., Left
4 B087 1 Spider Assy. with Bearing, Left

23




Ride-on Power Trowel Parts List

Pitch Control Lever Assy., Left

24




Ride-on Power Trowel Parts List

Pitch Control Lever Assy., Left

ITEM NO. PART NO. QTY DESCRIPTION
1 B006 1 Handle Assy.
2 WB039 1 Handle
3 GB240530 2 Pin
4 L0030 1 Handle
5 ZC51103 1 Bearing
6 L0031 1 Bearing Holder
7 GB010612 1 Hex Screw, M6x12
8 GB1306 1 Spring Washer
9 GB1206 1 Washer
10 GB1215 1 Washer
11 L0032 1 Lead Screw
12 L0294 1 Regulation Sleeve
13 GB020608 1 Socket Head Screw, M6x8
14 GB1306 1 Spring Washer
15 L0282 1 Bending Plate, Left
16 WB092 1 Cable
17 WB132 1 Screw, M8x58
18 ZI10A 1 Bearing
19 GB1208 2 Washer
20 GB1008 1 Lock Nut, M8
21 WB133 1 Screw, M10x61
22 L0293 2 Cylinder Liner
23 GB1210 2 Washer
24 GB1010 1 Lock Nut, M10
25 WB166 1 Cylinder
26 WB150 1 Dust Cap
27 GB294064 1 Hose Clamp
28 GB0810 1 Hex Nut, M10

25




Ride-on Power Trowel Parts List

Connecting Frame Assy., Left

ITEM NO. PART NO. QTY DESCRIPTION
1 10276 2 Aluminum Fixing Block
2 GB1210 12 Washer
3 GB1310 12 Spring Washer
4 GB011035 4 Hex Screw, M10x35
5 GB011030 8 Hex Screw, M10x30
6 L0283 1 Connecting Frame, Left
7 WB094 4 Copper Sleeve

26




Ride-on Power Trowel Parts List

Gearbox Assy., Left

27




Ride-on Power Trowel Parts List

Gearbox Assy., Left

ITEM NO. PART NO. QTY DESCRIPTION
1 GB020620 Socket Head Screw, M8x20
2 L0256 Bearing Cover
3 WB629 Washer
4 GB258031 Rubber Seal
5 ZC32205 Bearing
6 WB312 Worm, Left
7 GB12103025 Washer
8 GB282525 Pin
9 L0258 Yoke
10 GB312715 Oil Gauge
11 GB121802-Q8 Copper Washer
12 GB011210-TQ Oil Plug
13 L0296 Gearbox Case, Left
14 GB30456509 Oil Seal
15 ZN6208 Bearing
16 WB314 Worm Shaft
17 GB221045 Key
18 WB310 Worm Gear, Left
19 ZC30207 Bearing
20 L0262 Washer
21 GB030820 Socket Head Screw, M8x20
22 WB630 Washer
23 GB25212355 Rubber Seal
24 L0263 Cap
25 GB030820 Socket Head Screw, M8x20
26 GB3210-Q2Q11 Air Valve
27 GB30355007 Oil Seal
28 L0281 Bearing Cover
29 L0277 Pin
30 GB1010 Lock Nut, M10
31 WB133 Screw, M10x61
32 WB626 Oil Plug
33 GB182402-Q8 Copper Washer
34 L0292

28




Spider Assy. with Bearing, Left

Ride-on Power Trowel Parts List

o el

29



Ride-on Power Trowel Parts List

Spider Assy. with Bearing, Left

ITEM NO. PART NO. QTY DESCRIPTION
1 L0264 Stabilizer Ring
2 L0265 Bearing Holder
3 WB279 Customized Bearing
4 L0266 Blade Lifting Ring
5 GB221035 Key
6 L0267 Washer
7 GB1312 Spring Washer
8 GB021230 Socket Head Screw, M12x30
9 L0287 Spider Assy., Left
10 GB331001-Q8 Grease Fitting
11 L0075 Spring, Left
12 L0288 Trowel Arm Assy., Left
13 L0271 Finishing Blade
14 GB350830 Screw, M8x30
15 GB0808 Hex Nut, M8
16 GB010845 Hex Screw, M8x45
17 GB1308 Spring Washer
18 GB1208 Washer
19 GB010820 Hex Screw, M8x50
20 L0289 Mount, Left
21 GB240840 Pin
22 L0273 Trowel Arm Extended

30




Ride-on Power Trowel Parts List

Trolley Wheel Assy.

9/
ITEM NO. PART NO. QTY DESCRIPTION
1 WY312 2 Handle Grip
2 L0290 1 Handle
3 WBO054 1 F-shaped Hook
4 GB1008 6 Lock Nut, M8
5 GB1208 6 Washer
6 GB010840 1 Hex Screw, M8x40
7 GB010865 1 Hex Screw, M8x65
8 WB366 2 Wheel
9 GB12102802 2 Washer
10 GB1210 2 Washer
11 GB011025 2 Hex Screw, M10x25
12 L0291 1 Frame
13 WB280 1 Universal Caster
14 GB010820 4 Hex Screw, M8x20

31




Power Your World

Tomahawk understands to keep a job-site running smoothly the proper equipment and
spare parts are needed at the drop of a hat. With same day shipping and faster
delivery times, count on Tomahawk to keep you powered throughout the day! With
long lasting parts and engines, Tomahawk equipment will be the star of your fleet for
years to come. Visit www.tomahawk-power.com to get started today!

TOMAHAWK

Tomahawk Power, LLC
San Diego, CA

Sales Support You pr. 8+
(866) 577-4476 Tube
sales @tomahawk-power.com

FACEBOOK

facebook.com/TomahawkPowerUSA

Equipment Support

(866) 577-4476
support@tomahawk-power.com

www.tomahawk-power.com

YOUTUBE
youtube.com/TomahawkPower

INSTAGRAM
@tomahawkpower



